
 
 

 
 

 

 
INSTRUCTION MANUAL 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
 

CHAIN CONVEYOR 
 
                                                                                                                                                                 
 

 
 Virkevangen 25, Assentoft    Tel.:  (+45) 87 95 93 00              E-mail: crocus@crocus.dk           
 DK-8960 Randers SØ    Fax:  (+45) 87 95 93 09           Homepage: www.crocus.dk            
     

 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Preface 
 
Please read the Instruction Manual thoroughly and ensure that all instructions concerning safety, 

running and maintenance are followed, in order to ensure optimal operation of the machine / 

equipment. 

 
Please provide the following information when making any enquiries: 

 
Type / Model, Fabrication Number / Year 
 
All equipment has an attached label, giving fabrication details.  

 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Table of contents 
 
 Page no. 
 
 Preface 001-A-UK 
 
1. Table of contents 101-A-UK 
 
 EU – certificate of agreement 102-A-UK 
 
 Safety regulations 103-A-UK 
 
2. Description 
 Technical description 201-A-UK 
 
 Technical  data 202-A-UK 
 
3. Operation 
 Operating instructions 301-A-UK 
 
4. Maintenance 
 Maintenance instructions 401-A-UK 
 
5. Assembly 
 Assembly instructions 501-A-UK 
 
6. Spare-parts   
 Part list– Spare-part list 601-A-UK 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

EU – certificate of agreement   
 
Manufacturer: Crocus I/S 
 Virkevangen 25 
 Assentoft 
 DK-8960 Randers SØ 
 
 
 
Hereby declare that this machine 
 
Type:                          Crocus chain conveyor 
 
Model: K40, K60, K100, K40K, K60K, K100/K60K, K100K, K150K  
 K100S, K150, K200, K300, K400 & K600 
 
is manufactured according to regulations in EU-directive from 14th June 1989 about mutual 
rapprochement of the legislation in each member country concerning machines (89/392/EØF) 
specially referring to the directorates appendix 1 regarding essential security – and health 
requirements relating to construction and manufacturing of machines. 
 
 
 
 
 
 
__________________                          __________________________________ 
Date                                                                           Ejvind Møller (Manufacturer)   
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

 
Safety regulations 
 
Please observe the following safety regulations for prevention of accidents.  
 
The chain conveyor must be equipped with an electronic safety cut-off switch. 
 
Turn off and lock the electronic switch during inspection / repair of the chain conveyor. 
 
Replace the top cover and casing immediately following inspection / repair 
even when the conveyor is not in use. 
 
The clutch safety-guard must always be in place during operation. 
 
All electrical installation / repair must be carried out according to the regulations applicable for high 
voltage installations and should be carried out by an authorised electrician. 
 
 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Technical description 
 
1. Usage 
  
 Crocus chain conveyors are manufactured in an industrial design,  
 which guarantees efficient conveyance of cereals and meal 
 products for the seed and foodstuff industry, breweries, agriculture 

and other industrial usage. 
 

 
2. Function 
 

The chain conveyor is driven by a gear motor which effect is  
transmitted to the drive sprocket by a flexible coupling or a  
helical mounted gear shaft. (The latter is standard). 
 
Material is conducted through an inlet placed in the top cover 
or via inclined inlets in the side plates and is conducted along the  
conveyor by means of scraper chains on an outlet conveyor slide  
or an outlet hopper.  
 
When an outlet conveyor slide is in the closed position it forms a bottom 
plate, level with the fixed bottom plate. 
 
If the outlet is blocked –the silo is full -  the material is transported 
further along to the motor section, where a safety switch stops the 
machine. 
 
Inlets may be positioned arbitrarily in the top plate or as side inlets on 
both sides of the conveyor. Likewise, the number of outlets that may be 
fitted is governed by the physical space available. 
 
The chain conveyor may be fitted with an intermediate base plate and a 
capacity regulation shutter allowing constant dosage of a fixed volume. 
Furthermore, the system enables transport and distribution of material to 
the outlet from the entire length of the conveyor irregardless of the inlet 
position/s. Reversible operation is possible. The bottom plate and shutter 
plates are fitted with  nylon plate to reduce wear.  
 
The conveyor may be fitted with a suction point enabling connection of 
a dust extraction unit, or directly fitted with a filter and ventilator. 
 
See page 601 for technical data/details.  

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Technical data 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Type A B C D E F H h I J K L M 

K40 290 ø50 ø30 230 300 260 330 310 200 330 220 180  750 

K60 290 ø50 ø30 230 300 260 380 360 200 330 220 215  750 

K100 340 ø70 ø50 330 400 320 450 430 240 330 250 276 1200 

K150 380 Ø90 Ø70 390 470 400 545 520 300 480 310 357 1200 

K200 410 ø90 ø75 430 520 460 625 600 300 480 370 420 1200 

K300 410 ø100 ø75 560 625 460 677 650 spec. 480 370 480 1200 

K400 585 ø110 ø100 650 740 500 800 770 spec. 520 460 600 1200 

K600 735 ø130 ø120 800 890 580 1100 1070 spec. 880 550 840 1200 

 
Effect calculation: 
                                                                                      K x ( L + 5) 
K = Capacity (t/h)                               Effect (kW) ≥  --------------- + 0,37 
L = Length (m)                                                                   544 
 

Type K 40 K 60 K 100 K 150 K 200 K 300 K 400 K 600 
Capacity with: Chain velocity =  0,50 m/s                                                                             
                        ð =  0,7 t/m³         
    Water content = 18% 

 
 

40 

 
 

60 

 
 

100 

 
 

150 

 
 

200 

 
 

300 

 
 

400 

 
 

600 
Plate thickness head/side/base             (mm) 2/2/3 2/2/3 2/3/4 3/3/4 3/3/4 3/4/5 3/4/6 3/4/6 
Weight per m. empty/full                  (kg/m) 40/65 45/83 59/123 75/179 98/218 150/300 210/435 285/660 
Chain type                                     DIN 8165 35 x 5 35 x 5 40 x 6 45 x 6 50 x 8 50 x 8 60 x 8 70 x 10 
Chain pitch/ teeth                        (mm) / (td) 100/7 100/8 125/8 125/10 160/9 160/10 160/12 200/15 
Pitch diameter                                      (mm) 230,5 261,3 326,6 404,5 467,8 517,8 618,2 961,9 

 
                                                                                                                                                           We reserve the right of  alteration. 

 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Technical data 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 A B C D E F H h I J K L 

K100 
Spec. 

340 ø70 ø50 330 400 320 530 510 300 330 300 360 

 
 
Effect calculation: 
                                                                                      K x ( L + 5)    
K = Capacity (t/h)                               Effect (kW) ≥  --------------- + 0,37  
L = Length (m)                                                                   544 
 

Type K 100 Special 
Capacity with: Chain velocity =  0,50 m/s                                                                             
                        ð =  0,7 t/m³         
   Water content = 18%  

150 

Pl. thickness head/site/base                                             (mm) 2/3/4 
Weight per m, empty/full                                               (kg/m) 63/146 
Chain type                                                                 DIN 8165 40 x 6 
Chain pitch/ teeth                                                     (mm) / (td) 125/8 
Pitch diameter                                                                   (mm) 326,6 

We reserve the right of alteration. 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Operating instructions 
 
The chain conveyor must not be overloaded. 
 
There must always be sufficient space in front of the motor section,  
to enable the plate with the safety switch to open. 
 
If the chain conveyor stops due to overload,  
then the conveyor must be emptied in order to reset the safety switch. 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Maintenance instructions 
 
1. Conveyor chain 
 
 Check that the chain is appropriately tightened. 
 
 The chain is tightened by means of the 2 tensioning 
 devices, that must be adjusted equally in both sides. 
 
 New chain conveyors must be checked and adjusted 
 after 100 hours operation. 
 

Following that – the chain should be checked and adjusted after every 1000 hours 
operation. 

 
 
2. Gear / gear-motor  
 
 Check oil levels before start. 

 
New gears are supplied with synthetic oil. An oil change is recommended after the 
first 10.000 hours operation.  
 
Following that – the oil should be changed for every 20.000 hours operation or every 
4th year. Use synthetic oil only. 
See the following pages for further information. 
 
Clean dust from the gear motor, compressed air may be used. 

 
 
3. Lubrication 
 
 The bearings on the chain conveyor require lubrication. Apply 1,5 g. of lubricant  

twice a year. This is recommended for 24 hour operation. 
 
 Keep the bearings free of dust and dirt.  

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Gear 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Assembly instructions 
 
    Page 
 
Description of chain conveyor     2 
 
Assembling the chain conveyor     3 
 
Mounting the chain and outlet hopper     4 
 
In general       5 
 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

5 

Description 
 
 
1 Safety switch 
2  Motor section 
3 Outlet 
4 Motor console 
5 Gear-motor with coupling 
6 Top plate/cover 
7 Side plates 
8 Top assembly plate 
9 Side assembly plates 
10 Extension section 
11 Outlet hopper 
12 Guide arm for brush 
13 Outlet hopper 
14 Chain for conveying 
15 Bottom plate 
16 Return roller 
17 Axel for return roller 
18 Tension terminal 
19 Guide rail 
20 Tension arrangement 
21 Tension spindle 
22 End cover 

8 

2 

22 

1 

6 

4 

  9 
17 

13 

11 
15 

20 
21 

19 22 

 16 
14 

12 

7 

10 

3 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Assembling the chain conveyor 
 
1. The chain conveyor consists of a 
    drive terminal, a tension terminal 
    and a number of extension sections 

 between the two. 
 
2. Motor- and tension terminals are  
    delivered pre-assembled. 
    The extension sections are assembled 
    on site with 2 side walls, 1 bottom 
    plate, 2 side wall assembly plates 
    and 1 bottom assembly plate (fig. 1). 
    Put in bolts without tightening. 
 
3. Assemble the extension sections one  

 after another. 
    Mount the motor- and tension terminals   
  at either end of the extension sections.   
    Put in bolts without tightening. 
 
4. The chain conveyor must be  
    supported for every 5 meters 
    in length. The conveyor must be correctly  
    aligned, before tightening bolts. 
 
5. Any cracks between the nylon bottom 
    plates must be filled with silicone. 
 
6. Before the top plate is fitted, a layer of silicone 

 should be applied to the surface between 
 the side plates. The lid and top plate are assembled 
 with bolts.  
 

7. Chain conveyors with a reinforced–double bottom  
    should be assembled as shown in Fig 4. 
    Position the bottom chain prior to fitting 

 the covering plate. 
  

8. Chain conveyor inlets should  
    be positioned minimum 400 mm in front of 
    the sprocket. 
     
 

Side wall assembly plate Top cover assembly plate 

Manganese slide 

Nylon bottom  

Fig. 1 

Fig. 2 

Fig. 3 

Fig. 4 

Bottom assembly plate 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Mounting the chain and outlet shutter 
 
9.   If an outlet hopper is required , a hole may be cut 

in the bottom plate to facilitate a shutter palate  
being mounted. The shutter plate should be positioned 
such that the top edge is level with the top of the 
bottom plate.  There must be 1-2 mm clearance 
around the shutter plate. (Fig. 6).   

 
10.  A return roller with a brush may be mounted  

over the shutter plate. 
 
11.  Place the chain in the chain conveyor. 
       If there is no free end outlet then return buckets  

 May be mounted on the chain carriers (Fig. 6).   
 
12.  Before positioning the top cover, dust-proofing 
       strips may be stuck to the upper flanges. 
       Joints in the assembly plates should be sealed with 
       Secomastic or other sealant. 
 

Return buckets 

Direction of 
transport 

Gasket 

1/4 

3/4 

Fig. 6 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Chain conveyor in general 
 
Check the following before starting the motor: 
 
1.     That there is oil in the gear motor. 
 
2      The air bleed plug has been removed. 
 
3.     Chain conveyor is aligned in a straight line and adequately supported. 
 
4.      The clutch and gear are correctly adjusted. 
 
5. Outlet shutters have the necessary clearance and function freely. 
 
6.      The chain is correctly tensioned. 
 
7.     The safety switch on the overflow 
        flap lid is fitted and connected.  
 
8.  Any brushes function correctly. 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K40 
 

Pos. Number Name Draw. No. 

  Motor section  
      1 End plate      51-013 
      1 Safety switch, type TROJAN 5  
      1 Shaft                                                   (see machine list)  
      2 Flange bearing FWS 50-A  
      1 Motor console                                    (see machine list)  
      1 Gear motor                                         (see machine list)  
      1 Coupling                                            (see machine list)   
      1 Top plate with overflow flap      51-007 
      2 Side plate     51-008 
      1 Bottom plate     51-014 
      1 Nylon – Wear plate 10 mm. PEHD 1000     51-067 
      1 Top – assembly plate     51-005 
      2 Side – assembly plate     51-004 
      1 Base – assembly plate     51-003 
      1 Reinforcement for motor console / bearings     51-021 
      1 Drive wheel, z = 8, P = 100, RL = 20,   
                   B = 20, DC = 261 mm.  
      1 Shaft for return roller     51-069 
      1 Return roller – nylon     51-074 
      2 Washer for return roller – ø16 x 2 mm.  
      2 Locking ring for return roller – Outer dia. ø16 x 2 mm.  
      2  Bolt for shaft end – M10 x 25 mm.  
      8 Bolt for top plate   
  - M8 x 16 mm. with nut (zinc-coated)  
     16 Bolt for base plate  
      -M8 x 25 mm. with nut (zinc-coated)  
      8 Bolt for bearing, countersunk  
  -M12 x 30 mm. (zinc-coated)  
      8  Bolt for end plate  
  -M8 x 16 mm. with nut (zinc-plated)  
      4 Bolt for top plate  
  -M8 x 30 mm. with nut (zinc-plated)  
      4 Bolt for base-assembly plate  
  -M8 x 35 mm. with nut (zinc-plated)  
      8 Bolt with square shaft for side-assembly plate  
  -M10 x 20 mm. with nut  
      8 Washer for bolt with square shaft  
  ø14 x ø28 x 2,5 mm.  
      1 Outlet cone for outlet – Q20     51-023 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K40 
 

Pos. Number Name Draw. No. 

  Tension section  
      1 Top plate     51-007 
      2 Side plate     51-010 
      1 Bottom plate     51-014 
      1 Nylon-wear plate, 10 mm. PEHD 1000     51-067 
      4 Guide rail for tension plate     51-012 
      2 Tension plate     51-011 
      1 Shaft ø30 x 345 mm.     51-062 
      2 Flange bearing FWS – 30A  
      2 Tension spindle – M20 x 300  
      1 Endplate     51-009 
      1 Inlet  
      1 Drive wheel, z=8, P=100, RL=20, B=20, DC=261mm.  
      1 Shaft for return roller     51-069 
      1 Return roller – nylon     51-074 
        2 Washer for return roller – ø16 x 2 mm.  
      2  Locking ring for return roller – Outer dia. ø16 x 1 mm.  
      2  Bolt for shaft end – M10 x 25mm.  
     10 Bolt for top plate-M8 x 16mm w/nut (zinc-coated.)  
     18 Bolt for bottom plate-M8 x 25 mm w/nut(zinc-coated.)  
      8 Bolt for endplate –M8 x 16 mm w/nut (zinc-coated.)  
      8 Bolt for bearing – countersunk  
  -M10 x 30 mm. w/nut (zinc-coated.)  
    
  Extension section   
      1 Top plate     51-006 
      2 Side plate     51-002 
      1 Base plate     51-001 
      1 Nylon-wear plate, 10 mm. PEHD 1000     51-075 
      2 Axel for return roller     51-069 
      2 Return roller – nylon     51-074 
      4 Washer for return roller – ø16 x 2 mm.  
      4 Locking ring for return roller – Outer dia. ø16 x 1 mm.  
      4 Bolt for shaft end – M10 x 25 mm.  
      1 Top – assembly plate     51-005 
      1 Side – assembly plate     51-004 
      1 Base – assembly plate     51-003 
     12 Bolt for top plate –M8 x 16 mm w/nut (zinc-coated.)  
     26 Bolt for bottom plate  
  -M8 x 25 mm. w/nut (zinc-coated.)  
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K40 
 

Pos. Number Name Draw. No. 

      4 Bolt for top-assembly plate  
  -M8 x 30 mm. w/nut (zinc-coated.)  
      4 Bolt for bottom-assembly plate  
  -M8 x 35 mm. w/nut (zinc-coated.)  
      8 Bolt with square shaft for side-assembly plate  
  -M10 x 20 mm. w/nut  
      8 Washer ø10 mm. Special   
      8 Washer for bolt with square shaft ø13,5xø28x2,5 mm.  
      8 Bolt for assembly plate  
  -M8 x 30 mm. w/nut  
      6 Screw –M6 x 25 mm. countersunk w/nut  
    
  Chain   
      1 Chain with scraper, B = 210 on outer measures  
  Type FV90, 35 x 5 mm. P = 100 mm.  
    
  Outlet valve  – manually operated  
      1 Valve frame     51-015 
      1 Valve plate with toothed bar     51-020 
      1 Shaft with toothed cog wheel     51-025 
      1 Hand wheel/chain wheel  
      1  Nylon plate     51-073 
    
  Outlet valve – pneumatically operated  
      1 Valve frame     51-015 
      1 Valve plate     51-020 
      1 Pressurised Air cylinder                     (see machine list)       
      1 Air pressure regulation valve            (see machine list)  
      2 Indication switch                               (see machine list)  
      1 Cover plate under valve plate     51-076 
      1 Cover plate over valve plate/cylinder     51-077 
    
  Outlet valve – motor operated  
      1 Valve frame     51-015 
       1 Valve plate with toothed bar     51-020 
      1 Shaft with toothed cog wheel     51-025 
      1 Gear motor                                         (see machine list)  
      1 Cover plate under valve plate     51-076 
      1 Cover plate over valve plate/cylinder     51-077 
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 
 

Pos. Number Name Draw. No. 

  Motor section  
      1 End plate      52-013 
      1 Safety switch, type TROJAN 5  
      1 Shaft                                                   (see machine list)  
      2 Flange bearing FWS 70-A  
      1 Motor console                                    (see machine list)  
      1 Gear motor                                         (see machine list)  
      1 Coupling                                            (see machine list)   
      1 Top plate with overflow flap lid     52-007 
      2 Side plate     52-008 
      1 Base plate     52-014 
      1 Nylon – Wear plate 10 mm. PEHD 1000     52-039 
      1 Top – assembly plate     52-005 
      2 Side – assembly plate     52-004 
      1 Base – assembly plate     52-003 
      1 Reinforcement for motor console / bearings     52-021 
      1 Chain wheel, z = 8, P = 125, RL = 22,   
                   B = 20, DC = 326,6 mm.  
      1 Axel for return roller     52-069 
      1 Return roller – nylon     52-074 
      2 Washer for return roller – ø16 x 2 mm.  
      2 Locking ring for return roller – Outer dia. ø16 x 1 mm.  
      2  Bolt for shaft end – M10 x 25 mm.  
      8 Bolt for top plate   
  - M10 x 16 mm. with nut (zinc-coated)  
     16 Bolt for base plate  
      -M10 x 25 mm. with nut (zinc-coated)  
      8 Bolt for bearing, countersunk  
  -M14 x 30 mm. (zinc-coated)  
      8  Bolt for end plate  
  -M10 x 16 mm. with nut (zinc-coated)  
      4 Bolt for top plate  
  -M10 x 30 mm. with nut (zinc-coated)  
      4 Bolt for base-assembly plate  
  -M10 x 35 mm. with nut (zinc-coated)  
      8 Bolt with square shaft for side-assembly plate  
  -M10 x 20 mm. with nut  
      8 Washer for bolt with square shaft  
  ø16 x ø28 x 2,5 mm.  
      1 Outlet cone for outlet – Q20     52-023 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 
 

Pos. Number Name Draw. No. 

  Tension section  
      1 Top plate     52-007 
      2 Side plate     52-010 
      1 Bottom plate     52-014 
      1 Nylon-wear plate, 10 mm. PEHD 1000     52-039 
      4 Guide rail for tension plate     52-012 
      2 Tension plate     52-011 
      1 Shaft ø50 x 478 mm.     52-020 
      2 Flange bearing FWS – 50A  
      2 Tension spindle – M20 x 300  
      1 End plate     52-009 
      1 Inlet  
      1 Chain wheel, z=8, P=125, RL=22, B=20, DC=326,6  
      1 Axel for return roller     52-069 
      1 Return roller– nylon     52-074 
        2 Washer for return roller – ø16 x 2 mm.  
      2  Locking ring for return roller – Outer dia. ø16 x 1 mm.  
      2  Bolt for shaft end – M10 x 25mm.  
     10 Bolt for top plate-M10 x 16mm w/nut (zinc-coated.)  
     18 Bolt for base plate-M10 x 25mm w/nut(zinc-coated)  
      8 Bolt for endplate –M10 x 16 mm w/nut (zinc-coated)  
      8 Bolt for bearing – countersunk  
  -M12 x 30 mm. w/nut (zinc-coated.)  
    
  Extension section   
      1 Top plate     52-006 
      2 Side plate     52-002 
      1 Base plate     52-001 
      1 Nylon-wear plate, 10 mm. PEHD 1000     52-040 
      2 Shaft for return roller     52-069 
      2 Return roller – nylon     52-074 
      4 Washer for return roller – ø16 x 2 mm.  
      4 Locking ring for return roller – Outer dia. ø16 x 1 mm.  
      4 Bolt for shaft end – M10 x 25 mm.  
      1 Top – assembly plate     52-005 
      1 Side – assembly plate     52-004 
      1 Base – assembly plate     52-003 
     12 Bolt for top plate –M10 x 16 mm w/nut (zinc-coated.)  
     26 Bolt for base plate  
  -M10 x 25 mm. w/nut (zinc-coated.)  
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 
 

Pos. Number Name Draw. No. 

      4 Bolt for top-assembly plate  
  -M10 x 30 mm. w/nut (zinc-coated.)  
      4 Bolt for base-assembly plate  
  -M10 x 35 mm. w/nut (zinc-coated.)  
      8 Bolt with square shaft for side-assembly plate  
  -M10 x 20 mm. w/nut  
      8 Washer ø12 mm. Special   
      8 Washer for bolt with square shaft ø14xø28x2,5 mm.  
      8 Bolt for assembly plate  
  -M10 x 30 mm. w/nut  
      6 Screw –M6 x 25 mm. countersunk w/nut  
      1 Guide rail for chain – Steel 12 x 4 mm.  
    
  Chain   
      1 Chain with scraper, B = 310 on outer measures  
  Type DIN 8165 – FV112, 40 x 6 mm., P = 125 mm.  
    
  Outlet valve  – manually operated  
      1 Valve frame     52-015 
      1 Valve plate with toothed bar     52-020 
      1 Shaft with toothed cog wheel     52-025 
      1 Hand wheel/chain wheel  
    
  Outlet valve – pneumatically operated  
      1 Valve frame     52-015 
      1 Valve plate     52-020 
      1 Pressurised Air cylinder                     (see machine list)       
      1 Air pressure regulation valve             (see machine list)  
      2 Indication switch                                (see machine list)  
      1 Cover plate under valve plate     52-076 
      1 Cover plate over valve plate/cylinder     52-077 
    
  Outlet valve – motor operated  
      1 Valve frame     52-015 
       1 Valve plate with toothed bar     52-020 
      1 Shaft with toothed cog wheel     52-025 
      1 Gear motor                                         (see machine list)  
      1 Cover plate under valve plate     52-076 
      1 Cover plate over valve plate     52-077 
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare part list 
Type K100 
 

Pos. Number Name Draw. No. 

  Outlet valve – motor operated  
      1 Valve frame     52-015 
      1 Valve plate with toothed bar     52-020 
      1 Shaft with toothed cog wheel     52-025 
      1 Gear motor                                         (see machine list)  
      1 Cover plate under valve plate     52-076 
        1 Cover plate over valve plate     52-077 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list  
Type K100 – Special 
 

Pos. Number Name Draw. No. 
  Motor section  
  M  1      1 End plate with overflow flap     53-013 
  M  2      1 Safety switch, type TROJAN 5    
  M  3      1 Shaft                                                   (see machine list)  
  M  4      2 Flange bearing FWS 70A  
  M  5      1 Motor console                                    (see machine list)  
  M  6      1 Gear motor                                         (see machine list)  
  M  7      1 Coupling                                            (see machine list)  
  M  8      1 Top plate     53-007 
  M  9      2 Side plate     53-008 
  M 10      1 Base plate     53-014 
  M 11      1 Nylon – Wear plate 10 mm. PEHD 1000     53-039 
  M 12      1 Top – assembly plate     53-005 
  M 13      2 Side – assembly plate     53-004 
  M 14      1 Base – assembly plate     53-003 
  M 15      1 Reinforcement for motor console/bearings     53-021 
  M 16       1 Drive wheel,  z = 8, P = 125, RL = 22  
                    B = 20, DC = 326,6 mm.  
  M 17      1 Shaft for return roller     53-039 
  M 18      1 Return roller – steel     53-040 
      2 Bearing for return roller – FWS 25A  
      8 Screw set for bearings  
  -M10 x 30 mm. countersunk (zinc-coated)  
      8 Screw set for top plate  
  -M10 x 16 mm. with washer (zinc-coated)  
     16 Screw set for base plate  
  -M10 x 25 mm. with washer (zinc-coated)  
      8 Screw set for bearings, countersunk  
  -M14 x 30 mm (zinc-coated)  
      8 Screw set for end plate  
  -M10 x 16 mm. with washer (zinc-coated)  
      4 Screw set for top – assembly plate   
  -M10 x 30 mm. with washer (zinc-coated)  
      4 Screw set for base – assembly plate  
  -M10 x 35 mm. with washer (zinc-coated)  
      8 Bolt with square shaft for side – assembly plate  
  -M10 x 20 mm. with washer  
      8 Washer for bolt with square shaft  
  -ø14 x ø28 x 2,5 mm.  
      1 Outlet cone for outlet - Q20     53-023 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 – Special 
 

Pos. Number Name Draw. No. 

  Tension section  
  S  1      1 Top plate     53-007 
  S  2      2 Side plate     53-010 
  S  3      1 Base plate     53-014 
  S  4      1 Nylon – wear plate 10 mm. PEHD 1000     53-039 
  S  5      4 Guide rail     53-012 
  S  6      2 Tension plate     53-011 
  S  7      1 Shaft ø50 x 478 mm.     53-020 
  S  8      2 Flange bearing FWS 50A  
  S  9      2 Tension spindel –M20 x 300  
  S10      1  End plate     53-009 
  S11      1 Inlet  
  S 12      1 Drive wheel, z = 8, P = 125, RL = 22  
                   B = 20, DC = 326,6 mm.  
  S 13      1 Shaft for return roller (steel)     53-039 
  S 14      1 Return roller – steel     53-040 
      2 Bearings for return roller – FWS 25A  
      8 Screw set for bearings  
  -M10 x 30 mm. countersunk (zinc-coated)  
     10 Screw set for top plate  
  -M10 x 16 mm. with washer (zinc-coated)  
     18 Screw set for base plate  
  -M10 x 25 mm. with washer (zinc-coated)  
      8 Screw set end plate  
  -M10 x 16 mm. with washer (zinc-coated)  
      8 Screw set for bearings  
  -M12 x 30 mm. with washer (zinc-coated)  
    
  Extension section  
  F  1      1 Top plate     53-006 
  F  2      2 Side plate     53-002 
  F  3      1 Base plate     53-001 
  F  4      1 Nylon – wear plate 10 mm. PEHD 1000     53-040 
  -M10 x 20 mm. with washer  
  F  5      2 Shaft for return roller     53-069 
  F  6      2 Return roller – nylon     53-074 
        4 Washer with return roller ø16 x 2 mm.  
      4 Locking ring for return roller Outer dia. ø16 x 1mm.  
      4 Bolt for shaft end – M10 x 25 mm.  
  F  7      1 Top – assembly plate     53-005 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 – Special 
 

Pos. Number Name Draw. No. 

  F  8      1 Side – assembly plate     53-004 
  F  9      1 Base – assembly plate     53-003 
  F 10      1 Guide rail for chain – Flat plate12 x 4 mm.  
     12 Screw set for top plate  
  -M10 x 16 mm. with washer (zinc-coated)  
     26 Screw set for base plate  
  -M10 x 25 mm. With washer (zinc-coated)  
      4 Screw set for top – assembly plate  
  -M10 x 30 mm. with washer (zinc-coated)  
      4 Screw set for base – assembly plate    
  -M10 x 35 mm. with washer (zinc-coated)  
      8 Bolt with square shaft for side – assembly plate  
  -M10 x 20 mm. with washer  
      8  Washer for square shafted bolt     ø14 x ø28 x 2,5 mm.      
      8 Steel screw set assembly plate  
  -M10 x 30 mm. with washer  
      6 Machine screws  
  -M6 x 25 mm. Countersunk with washer  
    
  Transport chain  
      1 Chain DIN 8165 – FV112 – 40 x 6 mm. P = 125  
  Scraper B = 310 mounted on all outer links  
    
  Extra accessories  
  (see machine list)  
    
  Outlet valve – manually operated  
      1 Valve frame     53-015 
      1 Valve plate with toothed bar     53-020 
       1  Shaft with toothed cog wheel     53-025 
      1  Hand wheel/chain wheel  
    
    
    
    
    
    
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K100 – Special 
 

Pos. number Name Draw. No. 

  Outlet valve – pneumatically operated  
      1 Valve frame     53-015 
      1 Valve plate     53-020 
      1 Pressurised air cylinder                      (see machine list)  
      1 Air pressure regulation valve             (see machine list)  
      2 Indication switch                                (see machine list)  
      1 Cover plate under valve plate     53-076 
      1 Cover plate over valve plate     53-077 
    
  Outlet valve – motor operated  
      1 Valve frame     53-015 
      1 Valve plate with toothed bar     53-020 
      1 Shaft with toothed cog wheel     53-025 
      1 Gear motor                                         (see machine list)  
      1 Cover plate under valve plate      53-076 
      1 Cover plate over valve plate      53-077 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K200 
 

Pos. Number Name Draw. No. 

  Motor section  
  M  1      1 End plate with overflow flap     55-013 
  M  2      1 Safety switch, type TROJAN 5    
  M  3      1 Shaft                                                   (see machine list)  
  M  4      2 Flange bearing FWS 90  
  M  5      1 Motor console                                     (see machinelist)  
  M  6      1 Gear motor                                         (see machine list)  
  M  7      1 Coupling                                            (see machine list)  
  M  8      1 Top plate     55-007 
  M  9      2 Side plate     55-008 
  M 10      1 Base plate     55-014 
  M 11      1 Nylon – wear plate 10 mm. PEHD 1000     55-039 
  M 12      1 Top – assembly plate     55-005 
  M 13      2 Side – assembly plate     55-004 
  M 14      1 Base – assembly plate     55-003 
  M 15      1 Reinforcement for motor console/bearings     55-021 
  M 16       1 Drive wheel,  z = 9, P = 160, RL = 30  
                    B = 30, B = 40, DC = 467,8 mm.  
  M 17      1 Shaft for return roller     55-039 
  M 18      1 Return roller – steel     55-040 
      2 Bearings for return roller – FWS 40A  
      8 Screw set for bearings  
  -M10 x 30 mm. countersunk (heat galvanised)  
      8 Screw set for top plate  
  -M10 x 16 mm. with washer (heat galvanised)  
     16 Screw set for base plate  
  -M10 x 25 mm. with washer (heat galvanised)  
      8 Screw set for bearings, countersunk  
  -M14 x 30 mm (heat galvanised)  
      8 Screw set for end plate  
  -M10 x 16 mm. with washer (heat galvanised)  
      4 Screw set for top – assembly plate   
  -M10 x 30 mm. with washer (heat galvanised)  
      4 Screw set for base – assembly plate  
  -M10 x 35 mm. with washer (heat galvanised)  
      8 Bolt with square shaft for side – assembly plate  
  -M10 x 20 mm. with washer  
      8 Washer for square shafted bolt  
  -ø14 x ø28 x 2,5 mm.  
      1 Outlet cone for outlet – Q30     55-023 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K200 
 

Pos. Number Name Draw. No. 

  Tension section  
  S  1      1 Top plate     55-007 
  S  2      2 Side plate     55-010 
  S  3      1 base plate     55-014 
  S  4      1 Nylon – wear plate 10 mm. PEHD 1000     55-039 
  S  5      4 Guide rail for tension plate     55-012 
  S  6      2 Tension plate     55-011 
  S  7      1 Shaft ø70 x 610 mm.     55-020 
  S  8      2 Flange bearings FWS 70A  
  S  9      2 Tension spindles –M24 x 300  
  S10      1  End plate     55-009 
  S 12      1 Chain wheel, ø = 437 mm external measurement  
                        ø = 70 mm internal measurement  
  S 13      1 Shaft for return roller (steel)     55-039 
  S 14      1 Return roller – steel     55-040 
      2 Bearings for return roller – FWS 40A  
      8 Screw set for bearings  
  -M10 x 30 mm. countersunk (heat galvanised)  
     10 Screw set for top plate  
  -M10 x 16 mm. with washer (heat galvanised)  
     18 Screw set for base plate  
  -M10 x 25 mm. with washer (heat galvanised)  
      8 Screw set for end plate  
  -M10 x 16 mm. with washer (heat galvanised)  
      8 Screw set for bearings  
  -M12 x 30 mm. with washer (heat galvanised)  
    
  Extension section  
  F  1      1 Top plate     55-006 
  F  2      2 Side plate     55-002 
  F  3      1 Base plate     55-001 
  F  4      1 Nylon – wear plate 10 mm. PEHD 1000     55-040 
  -M10 x 20 mm. With washer  
  F  5      2 shaft for return roller     55-069 
  F  6      2 Return roller – nylon     55-074 
        4 Washer for return roller ø16 x 2 mm.  
      4 Locking ring for return roller -external ø16 x 1mm.  
      4 Screw set for shaft end – M10 x 25 mm.  
  F  7      1 Top – assembly plate     55-005 
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-list list 
Type K200 
 

Pos. Number Name Draw. No. 

  F  8      1 Side – assembly plate     55-004 
  F  9      1 Base – assembly plate     55-003 
  F 10      1 Guide rail for chain – flat plate 35 x 6 mm.  
     12 Screw set for top plate  
  -M10 x 16 mm. with washer (heat galvanised)  
     26 Screw set for base plate  
  -M10 x 25 mm. with washer (heat galvanised)  
      4 Screw set for top – assembly plate  
  -M10 x 30 mm. with washer (heat galvanised)  
      4 Screw set for base – assembly plate    
  -M10 x 35 mm. with washer (heat galvanised)  
      8 Bolt with square shaft for side – assembly plate  
  -M10 x 20 mm. with washer  
      8  Washer for square shafted bolt  ø14 x ø28 x 2,5 mm.      
      8 Steel screw set – assembly plate   
  -M10 x 30 mm. with washer  
      6 Machine screw  
  -M6 x 25 mm. countersunk with washer  
    
  Transport chain  
      1 Chain DIN 8165 – FV180 – 50 x 8 mm. P = 160  
  Scraper B = 410 mounted on all outer links  
    
  Extra Accessories  
  (see machine list)  
    
  Outlet valve – manualy operated  
      1 Valve frame     55-015 
      1 Valve plate with toothed bar     55-020 
       1  Shaft with toothed cog wheel     55-025 
      1  Hand wheel/chain wheel  
    
    
    
    
    
    
    
    
 

http://www.crocus.dk


 

Chain Conveyor 
 

                          

 

 
 Virkevangen 25, Assentoft Tel.: (+45) 87 95 93 00    E-mail: crocus@crocus.dk Page no.: 001-A-UK 
 DK-8960 Randers SØ Fax:  (+45) 87 95 93 09 Homepage: www.crocus.dk Side:      1 of 1 
    Date: 1/2 2019 

 

Part list – Spare-part list 
Type K200 
 

Pos. Number Name Draw. No. 

  Outlet valve – pneumatically operated  
      1 Valve frame     55-015 
      1 Valve plate     55-020 
      1 Pressurised air cylinder                      (see machine list)  
      1 Regulation valve                                (see machine list)  
      2 Indication switch                                (see machine list)  
      1 Cover plate under valve plate     55-076 
      1 Cover plate over valve plate     55-077 
    
  Outlet valve – motor operated  
      1 Valve frame     55-015 
      1 Valve plate with toothed bar     55-020 
      1 Shaft with toothed cog wheel     55-025 
      1 Gear motor                                         (see machine list)  
      1 Cover plate under valve plate      55-076 
      1 Cover plate over valve plate      55-077 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 
 

http://www.crocus.dk

